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Rajamangala University of Technology Thanyaburi
Department of Civil Engineering, Faculty of Engineering

39 Moo 1, Klong 6, Khlong Luang, Pathum Thani 12110 Thailand
Tel. 02-549-3410

PERMEABILITY TEST IN ACCORDANCE WITH DIN1048
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Type of Specimen  : Concrete Cube sizing 150x150x150 mm

Date of casting : 23 August 2023
Date of testing : 22 September 2023 — 25 September 2023
Specimen Weight of specimen Depth of water
No. before testing permeated,
(kg) d (mm)
1 8.243 32
2 8.180 26
3 8.126 31
Average 8.183 29.67
Remarks: Depth of water penetration was first measured as per DIN1048

-

audn51an: UdN.d0Kdassm 16a53d PENETRON

Tested by : CheckedM’J)

(__ Thanadet Sriprasong ) __ Wongsa Wararuksajja )

Department Head : //(/J\/

(___ Sukhom Lipiloet )

Remarks: 1. The test results are good only for those specimens tested.

2. This certificate of the test results is not valid unless signed.
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Rajamangala University of Technology Thanyaburi
Department of Civil Engineering, Faculty of Engineering

39 Moo 1, Klong 6, Khlong Luang, Pathum Thani 12110 Thailand
Tel. 02-549-3410
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Date of casting : 23 August 2023
Date of testing : 23 September 2023 — 26 September 2023
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